c= {JH-DTZP

F=

q Jairmanual.com/downloads/ k eu 8 mini-
compact- éxd&@é?‘ part’sj%gn%ﬁégﬁaﬁl%ﬁﬁél‘énﬂﬂﬂli Z_f LHIRERGFBERTIIH Y LA,
2. MREER. PELLTOIIEDBHYET,
3. N\=vhsOsURER
YOOF2161 (1997.09.01)
REESAR S T (T — Wuwm D= 4IH-OTZA
FUEL INJECTION PUMP (W/B0O (B9 4JH-0T7 E= 4JH-DTZY

1(1ﬁ%2

o5 i |Dxp RRAES

REF No. | LEV. 10| PARTS No. B8 & DESCRIPTION
1 . 729595-51390 —4F0A7 ASY(7-1/%%  [FULE INJECTION PUNP
-1 1. 7 391 |FO#¥7 ASY(7-1/9%%  FULE INJECTION PUMP
@D\ ® ﬁomas ) (B=E/400200 )
3 oo | |26022-060162 |$<13 M 6X 16 SCREW M 6X 16.
131 26022-060162 | #4335 M 6X 16 SCREW M 6X 16

(A=£/400185 ) (B=E/400200 ) (C-E/#00156 )(D

+£/400156 ) (E=E/50015¢

4 . 120470-51040 | hav7h CAMSHAFT
5 .. | [122710-51050 |<79 P45 BEARING, ROLLER b2i2i 20 2
6 |-- | [120470-51060 |<7y9191 RETAINER IERR AR FAREAR K
| e
B = Remparks

(1) F—=ZXbaAURUtE—H & 4IH-DT. 4JH-DTZE D
E/# 00155 £ Tld, #BLEXHELET

BOOST COMPEMSATOR TYPE.
OPTIONAL PART, TO E/ # 00155,
(4JH —DT,4JH - DTZ)

(D B No.(REF.No.)
YUAPEDRENo.EA SR MIBDOXRES—HULIMEENHY T,
#) (> +EE YR MEDRE No.
1 1 (EEEA) 1[=1] (Z&E®)
BEBMEESN R KOBREFHBROA S MEABLTWDBENHY T,
@ LA (LEV)

——e

EY L BRLTUS « BIOHEL AL EFUBTOREERL T, ( HRBHTH)
e ... L o ICEENHFHHTT.
cor il e CRENBTFHE (o105 RNLHNE) TT.

) FERFEBRHDOASAMI—HBRALTEVETH. YR MCEIEHLTEY A,

®%r & v — 4
RIEBIR L/ A=Y A9 O ICRES. SEFRCEHEENSRELABRICDONT 1 "N
FRENET,
@E # #t K %
BAEENTONLIES, ZOBRCH L TTROEREEENRRINET.
ne | EEM A S
N m.%%.ﬁ FEHAL. BBRCHLTERREY. TOREEL,
Q |18 BT | FEsaIL. RHMSRICH U CERMEL, FOBEHY,
R |IB =8 #i| & - BM&RACH L TERMEEY.
S |IB 25T | 8 - IRMERACH L TEREEL.
w FREmEL > B R,
z Bl S N,
F BRTE ERMEL, BLEBERStEY MCTEREEY,
K ERBROLDEE,
G & B8 #
BRAEBINLEHCEL BRINIBLERORBEHS (A) ~ F) BELCERINETS,
HRiLs 5] f#  No. BRiLeS [ g No.
C 25 yFNo. A7l vH No. M A4 No.
D K4 7 No. T k52 % No.
E I > No. ENX HEER
1) ESOROBBERERELTLAEHHUET, (F) %1996 01

E2) EESENIXX XL BREEODFENL. RESEISIEETELDI > LBRTY,
E3) (A=E/#00185)1. ADBERER (=4JH-DT)DOBMREERBER L E/# (=T UNo) B
00185 BHLIBETHB L ERLET.

Sample (@nﬁﬁ'w f)?owm&a)gé?ﬂ\ 42 pages a

i ﬁ@%‘éﬁ@?ﬁ@‘@ FERSEh pac-excayaiqrpags manugioepicng:

g_-bb52103/

https://www. arep%wi;n?

Reference 10-03

0-1


https://www.arepairmanual.com/downloads/takeuchi-tb108-mini-compact-excavator-parts-manualbook-no-bb5z103/
https://www.arepairmanual.com/downloads/takeuchi-tb108-mini-compact-excavator-parts-manualbook-no-bb5z103/

Product: Takeuchi TB108 Mini Compact Excavator Parts Manual(Book No.BB52103)
FuIF%oWnIo%%itﬁ%‘.//www.areB%ﬁ?H%l?ﬁl.c%rﬁ’fdowﬁIoad%/takeuchi-tb108—mini-
compact-exé%@ﬁ%rt&manualbook-no-bszlOB/

Sample of manual. Download All 42 pages at:
https://lwww.arepairmanual.com/downloads/takeuchi-tb108-mini-compact-excavator-parts-manualbook-no-bb5z103/

Reference:10-03 Page:0-1


https://www.arepairmanual.com/downloads/takeuchi-tb108-mini-compact-excavator-parts-manualbook-no-bb5z103/
https://www.arepairmanual.com/downloads/takeuchi-tb108-mini-compact-excavator-parts-manualbook-no-bb5z103/

Engine for TB108 2TNV70-PTB

How to read this Parts Catalog.

1. Parts mentioned in this Parts Catalog may not necessarily be standard equipping parts.

2.Parts change may be made without prior notice.
3.Form of this Parts Catalog.

YOOF2161 (1997.09.01)

2 REEHR S (T—aR) TOITE; O 4JH-DTZA
1 Fig. FUEL INJECTION PUMP (W/BOQ B3, 4JH-0TZ E= 4JH-DTZY

C= JH-DTZP F

e (VM| | BaEs %ﬂ/ﬂ/& DESCRIPTION (Qgty
T |- | [729595-513901F0#/7 ASY(I-17%  |FULE INJECTION PUNP
1-1 |o | 1259557391 [FO®/7 ASYG-T%  |FULE INJECTION PUMP
®\ ® sﬁromss ) (B=E/400200 )
3 |-77| [26022-080162 |#3%7 M 6X 16 SCREW M 6X 16
131 |- | |2o022-00162 |43/ M6K 16 SCREWM 6K 16 |
(A=£/#00185 ) (B=E/H00200 ) (C=E/400156 ) (D-E/#0Q156 ) (E=E/H0015¢
.o | |129470-51040 | ierh CAMSHAFT
5 |e- | 12271051050 {<7uvian-s BEARING, ROLLER
6 |- | [129470-51060 |~7uy7t91 RETAINER
— 1 T1 ] i
w = emparks
) T=Z bR tE—S& 4JH-DT 4JH-DTZE D BOOST COMPEMSATOR TYPE.
E/# 00155 £ TR, HLEXHHRELET OPTIONAL PART, TO E/# 00155,

(4JH—DT,4JH—-DTZ)

(@ Ref. No.
The Ref. No. in the list may not be accord with the Ref. No. on illustration.
(Ex.) Ilustration No. List head No.

1 1 (Befor change) — 1 (After change)

When interchangeable symbol N, R, and K, illustrations for new parts are sometimes omitted.

@ Lev.(Level)
Indication and Meaning of Level

Level : Hereunder is given the relation among the number of dots(+),the level and the nominal parent- child relationship.

o e Parent parts(Assembly parts)
ee ... Child parts included m +" (Semi- Assembly parts, componentparts of Assembly parts.)
o0 ... Child parts included in "« <", Grand- child parts in terms of

(Compornent parts of Semn Assembly parts.)
Note) A parts of non- sale parts are illustlated but not listed.
@ Change Mark_
Change Mark "I" is given to the part for which a desigh change was made at this time.
The design change was not shown in the last published Parts Catalog.

@ Interchangeability Mark

In the case where a part change took place,one of the following interchangeability marks is indicated for that part.

Symbol| interchangeability Contents note

Old =32 New|New Partis interchangeable for Old Part but not interchangeable conversely.
Oud i New | New Part is not interchangeable for Old Part but interchangeable conversely.
Old :8: New | New Part is interchangeable for Old Part and vice versa.

Old =35~ New|New Part is not interchangeable for Old Part and vice versa.

Part newly added.

Part discontinued.

Not interchangeable single part but interchangeable by set of the related parts.
Changed only in quantity used.

XMNISI w02

(® Effective Machine No.

When a part is changed,Effective Machine No. of a Model for which the part is applicable is indication
in each column of (A)- (F).

Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. M Machine No.
D Drive No. T Tractor No.
E Engine No. Notel) 3¢ Date

Note1) Date may follow the symbol in some cases. (Ex.) % 1996.01

Note2) As far as engine models shown by "XXX" are concerned, the modification of the parts could not be
predicted or the engine models themselves could not be identified.

Note3) (A=E/#00185) means that the design change on the part has been effective for the model at the
column (A)(in this case, for 4JH- DT) on and from E/#(Engine Serial Number) 00185.

® Remarks Mark
Figures or alphabets (Symbols) are entered in the remark column.

The comments(remarks)on the pertinent parts are mdlcated in the lower part of the list by the same symbols
as those stated above.

Reference 10-04

0-2



NAME PAGE
CYLINDER BLOCK Fig. 1
GEAR HOUSING Fig. 2
FLYWHEEL HOUSING & OIL SUMP Fig. 3
CYLINDER HEAD & BONNET Fig. 4
AIR CLEANER Fig. 5
EXHAUST MANIFOLD & SILENCER Fig. 6
CAMSHAFT & DRIVING GEAR Fig. 7
CRANKSHAFT & PISTON Fig. 8
LUB.OIL SYSTEM Fig. 9
COOLING WATER SYSTEM Fig. 10
FUEL INJECTION PUMP Fig. 11
GOVERNOR Fig. 12
FUEL INJECTION VALVE Fig. 13
FUEL LINE Fig. 14
STARTING MOTOR Fig. 15
GENERATOR Fig. 16
GASKET SET Fig. 17







Engine for TB108 2TNV70-PTB
CYLINDER BLOCK

[Yoopssao[ 1. ¥Vo¥7nys

[2TNV70-PTR

[Pius

[1-05 086

01

Figol

Reference



REF NO.
1

PARTS NO.
719415-01560
124060-01050
105311-01090
119623-01250
124160-01910
119285-01990
119620-02020
119717-02410
27241-120000
719717-02900
119717-02930
119515-01200
119415-01330
119810-02940
719717-02910

Reference:Fig0l

ASSY

30
45
PT1/4
25

12
CMP(STD

CMP 0.S5=0.25
CMP 0.25US

CYLINDER BLOCK

Description
BLOCK ASSY, CYLINDER
- PLUG PT1/8

PLUG 30 (SUS)

PLUG 45

PLUG PT1/4

PLUG 25

BOLT

BUSH, CAMSHAFT

PLUG 12

MAIN BEARING SET
- BEARING, THRUST
BOLT, CYLINDER HEAD 1
GASKET, CYL.HEAD
BEARING, THRUST .250S
MAIN METAL US=0.25

)
WNRFRPONWRRFRPONRPRPWREERE «

@

(2)
3

~

[ e)
w w

oo
N N
N/ N/

Page:01



Engine for TB108 2TNV70-PTB
GEAR HOUSING

12 11 10

Reference  Fig02



- GEAR HOUSING

REF NO. PARTS NO. Description "ty 1 R
1 119717-01501 - CASE, GEAR
2 119717-01570 BOLT, STUD M8

119734-01590 - CMP
719734-01500 - - CMP
119717-01521 - - -

3 COVER ASSY,GEAR CASE
4

5

6 119717-01800 - - -

7 . .

8

9

COVER ASSY,GEAR CASE
COVER, GEAR CASE
SEAL, OIL

23876-030000 PT 3/8 PLUG PT3/8,SCREW
119717-32100 -CMP(LOP COVER ASSY, PUMP
119717-32080 - - -(Lop COVER, LUB.OIL PUMP

10 129900-32130 - - - VALVE, RELIEF

11 129001-32320 - - -+ SPRING

12 129001-32330 - - - - PLUG

13 119717-32110 - - - - - ROTOR, INNER

14 119717-32120 - - - - ROTOR, OUTER

15 119802-32130 - (+ 6X16 SCREW, M6X16

16 119717-01750 (FI-P
17 119660-01911
18 119624-32040 O P 12.0

COVER, PUMP TIMING
PIPE, KNOCK
0-RING P 12.0

19 119717-32050 O P17.0 0-RING, P17.0

20 121850-51960 O (FoP 0-RING, F.I.PUMP

21 26106-060122 M 6X 12 BOLT M 6X 12 PLATED
22 26106-060162 6X 16 BOLT M 6X 16 PLATED
23 26106-060402 6X 40 BOLT M 6X 40 PLATED
24 26106-060402 6X 40 BOLT M 6X 40 PLATED
25 26106-060602 6X 60 BOLT M 6X 60 PLATED
26 26106-060652 6X 65 BOLT M 6X 65 PLATED
27 26306-080002 (UuBs 8 NUT

28 124160-01751 ) COVER,FILLER

29 24311-000320 O 1A P 32.0 0-RING 1A P-32.0

PR RPONNWARRRPWRNRORRRRRRRNNRRREREWRO

30  977770-1207F - GASKET.LIQUID )

Reference:Fig02 Page:02



Engine for TB108 2TNV70-PTB

FLYWHEEL HOUSING & OIL SUMP

Pl US

[1-05 04

YO0D8590] 3. FF4HANNITYY & A4Sy

2TNV70-PTR

03

Fig03

Reference



& FLYWHEEL HOUSING & OIL SUMP

REF NO. PARTS NO. Description Q" ty 1 R
1 129100-01580 8X16 PARALLEL PIN 8X16 2
2 119515-01601 HOUSING, FLYWHEEL 1
3 121120-01620 M10X28 BOLT M 10X 28 3
4 119620-01750 ( - CAP, FLYWHEEL COVER 1
5 124085-02220 - SEAL, OIL 1
6 26206-100252 10X 25 BOLT M10X25 7
7 119415-01720 SPACER, OIL SUMP 1
8 119415-01770 CMP( SUMP ASSY, LUB.OIL 1
9 105425-01690 - (16) - PLUG M16 1
11 22190-160002 - - ( . )16 - SEAL WASHER 16S 1
12 26106-060122 M 6X 12 BOLT M 6X 12 PLATED 1
13 26106-060252 6X 25 BOLT M 6X 25 PLATED 1
14 26106-060452 6X 45 BOLT M 6X 45 PLATED 13
15 977770-1207F - GASKET.LIQUID 1 (€D)

Reference:Fig03 Page:03



Engine for TB108 2TNV70-PTB
CYLINDER HEAD & BONNET

Y00D8590] 4. YU HAyF & HyuEyh

2TNV70-PTR

[1-05 o4

pPIlIS

Reference

Fig04

04



REF NO.

N -

PARTS NO.
129900-07900
26106-080162
129901-11450
119600-11460
105010-11490
119415-11740
119515-11800
119285-11990
23876-005000
119515-11100
119515-11110
119717-11131
129508-11180
119717-11190
119717-11340
119717-11350
22351-060012
119415-11200
119415-11240
119717-11260
119515-11280
119717-11650
129150-11230
129150-11750
22242-000120
26979-050162
26106-080402
124160-01751
119415-11380
119717-03031
119717-03070
119717-03070
119802-03100
119802-03110
119802-03121
119802-03131
119802-03141
119415-11310
119415-11320
119415-11330
22857-500100
22857-500100
22857-500160
129486-07901
26106-060202
26106-060752
119717-77800
119415-77820
977770-1207F
24311-000320

Reference:Fig04

PK

0

5.0X10
5.0X10
5.0X16

6X 20
6X 75

( -
1A P 32.0

& CYLINDER HEAD & BONNET

Description
LIFTER, ENGINE
BOLT M 8X 16 PLATED
PROTECTER, NOZZLE
GASKET, NOZZLE
CAP, VALVE
HEAD ASSY, CYLINDER
GUIDE, VALVE
PLUG 35
PLUG PT 1/16,SCREW
VALVE, INTAKE
VALVE, EXHAUST
SPRING, VALVE
RETAINER, SPRING
COTTER, VALVE
SEAL, VALVE STEM
SEAL, VALVE STEM
SPRING PIN 6X12
SUPPORT ASSY, ARM
SHAFT ASSY, ROCKER
SUPPORT, ROCKER ARM
SPRING, SHAFT
ARM ASSY, ROCKER
SCREW, VALVE
NUT M8XP1.0
CIRCLIP 12
SCREW M 5X16
BOLT M 8X 40 PLATED
COVER,FILLER
BONNET ASSY, HEAD
PLATE, BAFFLE
BAFFLE, BREATHER
BAFFLE, BREATHER
DIAPHRAGM ASSY
PLATE, DIAPHRAGM
COVER, DIAPHRAGM
DIAPHRAGM
SPRING, DIAPHRAGM
GASKET, BONNET
PLATE, BAFFLE
PLATE, BAFFLE
SCREW 5X10,TAPPING
SCREW 5X10,TAPPING
SCREW 5X16
LIFTINGS
BOLT M 6X 20 PLATED
BOLT M 6X 75 PLATED
PLUG, GLOW
CONNECTOR, GLOW PLUG
GASKET.LIQUID
0-RING 1A P-32.0

Q "ty

PRPERPNANRPNRRARRPRPRPRPRPRPREPNNRPRPRPERPNRNAERRRPNRPRPNNMNOADRMNNRERENRR,RARANDE

@

@

Page:04



Engine for TB108 2TNV70-PTB
AIR CLEANER

Fpavey
LOOSE PARTS

Y00D8590]5 IFHUY—-+

2TNV70-PTR

[1:05 0&

PilIS

1

Reference

Fig05

05



REF NO.
1

oA~ WN

PARTS NO.
119325-12560
119258-12510
119808-12540
119655-12560
119686-12570
119865-12600
23000-060000

Reference:Fig05

CMP

- ASSY

Description
AIR CLEANER
BODY,AIRCLEANER
VALVE, UNLOADER
ELEMENT
COVER ASSY

CMP  STAY

60

CLAMP 60

AIR CLEANER

WRrRRRPRRPRPRO

-
~+
<

Page:05



Engine for TB108 2TNV70-PTB
EXHAUST MANIFOLD & SILENCER

Fyavey
LOOSE PARTS

YO0D8590] 6. NMFT=h—AF & H4LH

2TNVIN-PTA [1 05 o4

Pl LS

Reference

Fig06

06



- & EXHAUST MANIFOLD & SILENCER

REF NO. PARTS NO. Description Q" ty 1 R
1 119415-13100 - (EXH MANIFOLD, EXHAUST 1
2 119415-13110 ( GASKET, MANIFOLD 1
3 119717-13600 8X50 STUD, M8X50 2
4 119802-13620 50 BOLT M 8X 50 PLATED 2
5 119131-18320 M8*22  BOLT M 8X 22 4
6 26306-080002 (UBS 8 NUT 2
7 119515-13200 PK( GASKET, SILENCER 1
8 119440-13500 ( SILENCER 1
9 129107-13550 ( GASKET, NOZZLE 1

Reference:Fig06 Page:06



Engine for TB108 2TNV70-PTB
CAMSHAFT & DRIVING GEAR

Y00D8590] 7. ALY vTF & HFHFY

2TNV7I0-PTR 105 o8

PIUS

Reference

Figo7

07



REF NO.
1
2
3
8
9

10
13
14
15
16
17
18

PARTS NO.
119620-14200
119515-14400
119415-14580
26106-060122
119717-25050
119717-25100
26106-060352
129150-25301
119717-25930
119717-51150
22217-120000
26716-120002

Reference:Fig07

12

o

MP
M 6X 12

CMP
6X 35

12

&

Description

TAPPET
ROD, PUSH
CAMSHAFT ASSY

BOLT M 6X 12 PLATED
SHAFT, IDLE GEAR
GEAR ASSY, IDLE
BOLT M 6X 35 PLATED

BOLT,FI-P
GEAR, PUMP
FLANGE

SPRING WASHER 12

NUT 12

CAMSHAFT & DRIVING GEAR

Q "ty

PRRPRPRAORRPRNRE AN

R

Page:07



Engine for TB108 2TNV70-PTB
CRANKSHAFT & PISTON

e

12

[Yoopss90]8. 9559947+ & EXbY

[2TNV70-PTR

[1-05 0g]

PLIIS

Reference

Fig08

08



8
10
11
12
13
14
16
20
21
22
25
26
27
29
31
35

Sample of manual. Download All 42 pages at:

119620-21500
119415-21590
124950-21600
119717-21650
119621-21680
119620-21941
119515-22080
119515-22500
119515-22300
22252-000220
119515-23000
119717-23910
119717-23200
119515-23600
119515-22900
119515-22550
119515-23610

¢

CMP

M12X1.25

CMP
CMP

22
CMP
(

CMP
CMP (0.5=0.25)
(0.5=0.25)
U.S=0.25

CRANKSHAFT & PISTON
Product: Takeuchi TB108 Mini Compact Excavator Parts Manual(Book No. 8852103)

FuIF%oyvnlogfbAFﬁ 9\% Fhyww.arepaigpanual. com/dgyxm@éﬂ%/f&é% h|-tb10%-'f¥1|n|-
compa%t exéwgﬁgﬁs manualboo}%‘ﬁo bbSZlOS/EésALk)E(ng'N 8X16

BOLT, FLYWHEEL

FLYWHEEL ASSY
GEAR, RING

V-PULLEY, CRANKSHAFT
BOLT M12X1.25,FLANGE

WASHER
PISTON ASSY
RING SET
PIN, PISTON
CIRCLIP 22

ROD ASSY, CONNECTING
BUSH, PISTON PIN
BOLT, CONNECTING ROD
METAL ASSY,CRANK PIN

PISTON ASSY(0.5=0.25
RING SET (0.S=0.25)

BEARING,PIN US=0.25

NRONRONBENNBENNNR R R R RO R e

R

@

(3)
(3)

AN

c oo
w v w;m

oo o
N NN
N/ N/ N/

https://lwww.arepairmanual.com/downloads/takeuchi-tb108-mini-compact-excavator-parts-manualbook-no-bb5z103/

Reference:Fig08

Page:08


https://www.arepairmanual.com/downloads/takeuchi-tb108-mini-compact-excavator-parts-manualbook-no-bb5z103/
https://www.arepairmanual.com/downloads/takeuchi-tb108-mini-compact-excavator-parts-manualbook-no-bb5z103/

